

Page 1

Received: 04/03	/201 Completed 04/06/2012	Letter: J	rb P.O.#:	Test Report #:	2-91720-0-
Client's I Identification	DSS Pro 14 oz Blockout				
Fested For: Ma	att Loede		Ke	y Test: CA 1237 Sm	135
	traflex Systems Inc.				
	78 Sussex Tpk., Bldg. #4			Tel: 1-(973)-627-8608 Ext	:
Ra	ndolph, NJ 07869			Fax: 1-(973)-627-8506	
				PC: 1H /jd	
	MED: California Fire M Small Scale Test - EX			.237 (Proposed Revision 8/9/9 CON	3) Fire
RESULTS REPO	DRTED: [x] Initially [] After 72 [] After 100	hours water l			
RESULTS:	Specimen #	Afterflame (seconds)	Afterglow (seconds)	Char Length (inches)	
Warp:	1	0.0	1.1	4.2	
warp.	2	0.0	1.0	4.4	
	3	0.0	1.3	5.0	
	4	0.0	0.4	4.3	
	5	0.0	2.0	3.2	
	Avg:	0.0			
	5.				
Fill:	6	0.0	0.9	4.2	
	7	0.0	0.0	5.4	
	8	0.0	1.1	4.8	
	9	1.7	0.7	5.2	
	10	0.0	0.3	3.5	
	Avg:	0.3			
APPROXIMATE	WEIGHT OF MATERIAL (a	s measured by	y Govmark): 1	3.9 oz/yd²	
ACCEPTANCE	CRITERIA:				
Afterfla Afterglo	w: (see Note #2 bel	.ow)			
Char Len	gth: 6.0" maximum for	any individ	ual specimen		
the c propa Title	har length is melt awa	ay due to hea ore, the samp of Regulatio	t from the flam le submitted me	ndicates that a part of e source and not from ets the requirements of 7 and 1237.1 for materials	
	glow is required to be stance Criteria.	e reported; h	owever, it is n	ot factored into the	
		(Page 1	of 2)		



Page 2

Received: 04	4/03/201 Completed 04/06/2012	Letter: J	rb P.O.#:	Test Report #:	2-91720-0-
Client's dentificati	DSS Pro 14 oz Blockout on				
ested For:	Matt Loede		K	ey Test: CA 1237 Sm	135
	Ultraflex Systems Inc.				
	1578 Sussex Tpk., Bldg. #4			Tel: 1-(973)-627-8608 Fax: 1-(973)-627-8506	Ext:
	Randolph, NJ 07869			Tax., 1-(975)-027-0500	
CONCLUSIC	DN: Based on the above R	esults and A	cceptance Crite	ria, the item tested:	
	omplies; [] Does not c	omply			
	Smplies, [] Does not c	Ошрту			
REMARKS:	None				
REMARNS.	None.				
	A August 1993 the State F	ire Marshal	issued a propose	ed revision, which permit	ted a maximum
average a	afterflame of 4.0 seconds	. This prop	osed revision wa	as honored by the subsequ	ent State Fire
				State Fire Marshal's off	ice reverted to
unrevised	d rule of 2.0 seconds max	imum average	ior exterior i	adric.	
In a conv	versation with the latest	California	State Fire Mars	hal on August 9, 2007, it	was learned tha
the propo than 2 se	econds, the proposed revi	sion provide.	ect. In additions for testing o	on to allowing 4 seconds f 10 specimens, rather th	an 6 specimens.
informat:	ion has been verified cur	rrent per an	April 28, 2010	conversation with the Cal	ifornia State Fi
Marshall					
	The second is the second se		lta waxa abtain	ad after testing encoimon	a in accordance
				ed after testing specimen rshal Title 19: Section	
Revision	8/9/93).		0040		
M	UNAILO	APR 20) 2012		
AUTHORIZ	ED SIGNATURE	-			
	ARK ORGANIZATION, INC. /r	np /mg			
	MS. PHYLLIS PETTIT		(Page 2 of 2)		
			(1496 2 01 2)		



Page 1

Received: 04	/03/201 Completed 04/10/2012	Letter: J1	rb P.O.#:	Test Report #:	2-91720-1-		
Client's Identificatio	DSS Pro 14 oz Blockout						
Tested For:	Matt Loede		K	ey Test: CA 1237 Sm WL	285		
	Ultraflex Systems Inc. 1578 Sussex Tpk., Bldg. #4 Randolph, NJ 07869			Tel: 1-(973)-627-8608 Ext: Fax: 1-(973)-627-8506			
			a da na da da da an la na dida da da Mara (14 da da 1977). A				
				PC: 1H /jd			
	ORMED: California Fire N e; Small Scale Test - EXI			1237 (Proposed Revision 8/9/93 ION) Fire		
RESULTS R	EPORTED: [] Initially [x] After 72 H [] After 100						
RESULTS:	Specimen #	Afterflame (seconds)	Afterglow (seconds)	Char Length (inches)			
Warp:	1 2 3 4 5	0.0 1.0 2.9 0.0 1.6	0.5 0.8 0.3 0.7 0.0	4.4 5.9 5.8 4.6 4.0			
	Avg:	1.1					
Fill:	6 7 8 9 10	3.0 0.0 2.1 0.5 1.2	0.9 0.8 0.0 0.3 0.5	4.4 4.8 5.1 4.7 5.6			
	Avg:	1.4					
APPROXIMA	ATE WEIGHT OF MATERIAL (a	s measured by	Govmark): 1	3.9 oz/yd²			
ACCEPTANC	CE CRITERIA:						
Afterflame: 4.0 seconds maximum avg for length or width Afterglow: (see Note #2 below) Char Length: 6.0" maximum for any individual specimen							
 Notes: 1. An asterisk (*) next to any char length measurements indicates that a part of the char length is melt away due to heat from the flame source and not from propagating flame. Therefore, the sample submitted meets the requirements of Title 19 - California Code of Regulations, Section 1237 and 1237.1 for materials weighing less than 4 oz/yd². 2. Afterglow is required to be reported; however, it is not factored into the 							
Acceptance Criteria.							

(Page 1 of 2)



Organization, Inc.					Page 2
eceived: 04/03/201 Completed 04/10/2012	Letter: J1	rb	P.O.#:	Test Report #:	2-91720-1-
Client's DSS Pro 14 oz Blockout dentification					
Sested For: Matt Loede Ultraflex Systems Inc.			Key Test: CA		285
1578 Sussex Tpk., Bldg. #4 Randolph, NJ 07869				73)-627-8608 E 73)-627-8506	Ext:
					51
CONCLUSION: Based on the above Re	esults and Ac	cept	ance Criteria, the i	tem tested:	
[x] Complies; [] Does not co	omply				
REMARKS: None.					
diminito. None.					
NOTE: In August 1993 the State F average afterflame of 4.0 seconds Marshal until approximately Februa unrevised rule of 2.0 seconds max	. This propo ary 2004, at	sed whic	revision was honored Th time the State Fir	by the subsequen	it State Fire
In a conversation with the latest the proposed 1993 revision is now than 2 seconds, the proposed revi information has been verified cur Marshall.	back in effe sion provides	ect. 8 for	In addition to allo testing of 10 speci	wing 4 seconds Af mens, rather than	terflame rathen 6 specimens.
CERTIFICATION: I certify that th the procedures and equipment spec Revision 8/9/93).			vere obtained after t nia Fire Marshal Titl		
Authorized Signature	_ APR 202	2012			
THE GOVMARK ORGANIZATION, INC. /	mp /mg				
MS. PHYLLIS PETTIT	(E	Page	2 of 2)		



Page 1

Received:04/0	3/2012 Completed:04/1	7/2012 Letter: J2	rb P.O.#:	Test Re	oort #:	2-91720-2-
Client's Identification	DSS Pro 14 oz Blockou	t				
Tested For: N			ŀ	Key Test: CA 1237 Sm A	W	985
1	Jltraflex Systems Inc. 578 Sussex Tpk., Bldg. andolph, NJ 07869	<i>‡</i> 4		Tel: 1-(973)-627-86 Fax: 1-(973)-627-85		
				PC: 1H	/jd	
TEST PERFOR Resistance;	RMED: California F : Small Scale Test	ire Marshal Title - EXTERIOR MATERIA	19: Section 1 ALS QUALIFICATI	237 (Proposed Revis ON	ion 8/9/93)	Fire
RESULTS REF	[] After	ally 72 hours water lo 100 hours weathe:				
RESULTS:	Specimen #	Afterflame (seconds)	Afterglow (seconds)	Char Length (inches)		
Warp:	1 2 3 4 5	2.0 0.0 1.4 0.0 0.0	0.0 2.6 1.1 0.0 1.5	5.0 4.6 4.6 4.8 3.8		
	A	vg: 0.7				
Fill:	6 7 8 9 10	3.1 1.1 2.5 3.5 4.3	0.0 0.0 0.0 0.0 0.2	5.2 4.4 5.0 5.1 4.5		
	Av	g: 2.9				
APPROXIMATE	E WEIGHT OF MATERIA	L (as measured by	Govmark): 13	.9 oz/yd²		
ACCEPTANCE	CRITERIA:					
Afterfla Afterglo Char Ler						
the c propa Title	char length is melt agating flame. The	away due to heat refore, the sample ode of Regulation:	from the flame e submitted mee	dicates that a part source and not fro ts the requirements and 1237.1 for mat	m of	
	cglow is required t otance Criteria.	o be reported; how	wever, it is no	t factored into the		
		(Page 1 d	of 2)			



Organization, Inc.					Page 2
Received: 04/03/2012 Completed: 04/17/2012	Letter: J2	rb P.O.#:		Test Report #:	2-91720-2-
Client's DSS Pro 14 oz Blockout Identification					
Tested For: Matt Loede Ultraflex Systems Inc. 1578 Sussex Tpk., Bldg. #4 Bondolph, NL 07860			Tel:		985 xt:
Randolph, NJ 07869			Fax:	1-(973)-627-8506	
CONCLUSION: Based on the above Res [x] Complies; [] Does not com		eptance Cri	teria, the	e item tested:	
REMARKS: None.					
NOTE: In August 1993 the State Fir average afterflame of 4.0 seconds. Marshal until approximately Februar the unrevised rule of 2.0 seconds m	This propose Ty 2004, at wh	ed revision hich time t	was honon he State I	red by the subsequent Fire Marshal's office	State Fire
In a conversation with the latest C the proposed 1993 revision is now b than 2 seconds, the proposed revisi This information has been verified Fire Marshall.	ack in effect on provides f	. In addi for testing	tion to all of 10 spe	llowing 4 seconds Afte: ecimens, rather than 6	rflame rather specimens.
CERTIFICATION: I certify that the with the procedures and equipment s (Proposed Revision 8/9/93). AUTHORIZED SIGNATURE THE GOVMARK ORGANIZATION, INC. /je	above results specified by (APR 2 () 201	California	ined after Fire Marsh	testing specimens in al Title 19: Section	accordance 1237
MS. PHYLLIS PETTIT	(Paç	ge 2 of 2)			